DEXTER.

USE THE BLUE TABS LOCATED ON THE
RIGHT AND LEFT SIDES OF THE FOLLOWING
DOCUMENT TO ADVANCE TO EACH SECTION.

8533-092-001 2/24



/)]
9
23
8E
¥ 2
/)]
<

Kits, Assemblies, & Common Parts

- #
Description T120

Kit - 220v Motor Conversion 9732-304-001 T
Kit - A to C series Conversion, Black, 120v 9732-307-002 ity
Kit - A to C series Conversion, Blue, 120v 9732-307-001
Kit, Optional Replacement for Round Switch 9539- 9732-351-001
492-001
Temperature Probe 9501-004-002
= Control 9732-249-001
g 8 Ignition Control Box 9857-182-001
=°: 5 Electrode Assembly, Ignition 9875-002-003
ga% Thermostat, Hi-Limit 9576-203-002
'E IE Termostat, Overtemp 9576-207-006
g - Motor Run Relay 5192-299-002
Transformer 8711-007-002
Lint Screen 9822-033-001
Air Flow Switch 9539-461-009
Front Panel Assy (Wht) Round Switch 9989-546-001
Front Panel Assy (Wht) Square Switch 9444-007-003
Motor Belt 9040-076-008
Tumbler Belt 9040-076-005
Spider/Trunnion 9568-016-001
Door Handle 9244-082-001

Electrical

Section 5:
DNO120NC-10EB1R Dryer Parts Data

Before Serial D1.19254.036

Part # 8533-092-001 2/24 Part # 8533-092-001 2/24



Dryer Cabinet Front Panel

Part # 8533-092-001 2/24

)
&5
2 E 18
g5
<ut) ‘ * | Loading Door Compleate Wht/Brushed SS/Blk 9960-305-003 1
1 | Door Assy, Loading (Ring only) Brushed SS 9960-284-002 1
Plate Assy, Hinge (Wht) 9982-368-003 1 x5
Cover-Hinge Back, Black 9074-340-002 1
* | Screw-10Bx3/8, Black 9545-008-010 2
* | Screw Hinge to Door 9545-012-015 4
* Nut, Hinge to Door 8640-413-002 4
3 | Glass, Door 9212-002-004 1 16
4 | Gasket, Door Glass (Black) 9206-413-002 1
ga g- * | Support Door Glass 9545-117-000 2
a9 5 | Gasket, Door Outer Rim (Black) 9206-420-005 1
:Ig: g 6 Handle, Loading Door 9244-082-001 1 =
o0 * | Screw, Handle 9545-018-017 2
E g 7 | Stud Door Catch 7/8" 9531-033-003 1
8 - 8 | Nut-Hex, #10-32 8640-413-001 1
0 o3 7,89
9 | Nut, Acorn 8640-413-003 1 —
* | Catch, Loading Door 9086-015-002 2
* | Rivet 9491-009-004 2
10 | Strap, Hinge (Black) 9966-014-002 1
* | Chanel Assy.-Front Panel 9947-024-001 1
* | Screw-Phillips, 10-32x1/2 Chrome 9545-012-028 4
* | Screw-Phillips-Counter sink, 10-32x1/2 Chrome 9545-012-003 2
11 | Screw-Special, Hinge to Door 9545-052-001 1
* | Nut-Allen, 1/4-20 8640-439-001 1
- 12 | Washer-Fiber/Plastic 8641-436-003 1
_ﬁ 13 | Front Panel Assy (Wht) Round Switch 9989-546-001 1
"3 13 | Front Panel Assy (Wht) Square Switch 9444-007-003 1
% 14 | Screw-Phillips, 10Bx1 3/4 9545-008-014 10
15 | Washer-Finish 8641-585-001 10
* | Nut-Spring 8640-399-001 10
16 | Screw-Torx, 10AB x 3/4", White “T-20" 9545-008-035 8
* | Insulation-Front Panel 9277-060-001 1
17 | Label-Warning 8502-753-001 1
18 | Plug-Front Panel, Optional Door Switch Location (Round) 9456-050-001 1 \ \ / /
18 | Plug-Front Panel, Optional Door Switch Location (Square) 9456-055-001 1 14, 15 19 3 5 2 16 10 14, 15
* | Switch-Door (Round) 9539-492-001 1
* | Switch-Door (Square) 9539-501-001 1
* | Wire-Assy-Blk, 23" 8220-063-028 1
* | Wire-Assy-Red, 23" 8220-063-029 1
19 | Plug, 1/4", Locking 9456-051-001 6
* | Plug-2" 9456-041-009 1
20 | Switch Assembly-Membrane 9801-103-001 1
21 | Box-Control 9041-107-002 1
* | Cabinet Touch Up Paint (White) 9472-001-013 1

Part # 8533-092-001 2/24



Kits &
Assemblies

o
=
@
3
=)
I
o
c
=
]
]
o

& Tumbler Group

Electrical

Dryer Cabinet Group Continued

Key Description

Nameplate - Dexter Dryer Black

T-120
9412-196-001

QrY

1
2 | Door Assy-Upper, OPL (Wht) 9454-884-002 1
3 | Screw-Phillips, 10Bx1 3/4 9545-008-014 4
4 | Washer-Finish 8641-585-001 4
* Nut-Spring 8640-399-001 4
5 Box-Control Front, Black 9041-107-002 1
6 | Screw-5/16, 10ABx3/8 9545-008-024 4
7 | Screw-10-32 x 1/2, Chrome 9545-012-003 2
8 Plate Assembly-Meter, Black 9982-379-002 1
9 Nut-Elastic Stop, #10-32 8640-413-004 2
10 | Spacer-#6 x 1/2 9538-157-016 4
11 | Kit-OPL Reversing, PCB-Controler 9732-249-001 1
12 | Nut, #6-32 8640-411-001 3
13 | Wire Assy-GRN, 12" 8220-060-001 1
14 | Nut, #6-32 8641-411-003 1
15 | Screw, #10-32 x1/2 Green 9545-008-027 1
16 | Lock Washer #10 8641-582-006 1
17 | Fuse, .600MA/250V 8636-024-001 1
18 | Membrane Switch 9801-103-001 1
19 | Screw Torx-6BSD x 1/2, BLK, “T10” 9545-031-009 2
20 | Harness-Control 9627-770-002 1
21 | Harness-Temp Probe 9627-679-002 1
22 | Plug-2" 9456-041-009 1
23 | Label-Warning 8502-753-001 1

Part # 8533-092-001 2/24

DEXTER
INDUSTRIAL

DRYER

Part # 8533-092-001 2/24



Kits &
Assemblies

o
=
(0]
3
o
I
o
c
=
]
]
[

& Tumbler Group

Electrical

Dryer Cabinet Group Continued

Key Description

Assembly-Door-Lower Service, OPL, Wht (Number 1 thru 14 )

T-120
9960-307-001

QryY

Door-Lower Service, OPL, Wht

9108-132-002

1

1
2 | Handle-Door, Lower Service, Black 9244-090-002 1
* | Screw-Phollips, 10Bx3/8, Black 9545-008-010 5
3 | Handle, Turn-Door, Lower Service OPL 9244-084-002 2
4 | Trim-Lower Kick, Black 9578-100-002 1
5 | Screw-Phollips, 10Bx3/8, Black 9545-008-010 5
6 | Bracket, Lower Service, (Hinge Bracket) 9029-233-001 2
7 | Rivet, 1/8 Low Profile 9491-009-004 4
8 | Nut, Elastic Stop, 10-32 UNF 8640-413-007 2
9 | Arm, Lower Service, Right 9001-064-003 1
10 | Screw. 10-32 x 1/2" 9545-012-003 1
11 | Arm, Lower Service, Left 9001-064-004 1
* | Screw. 10-32 x 1/2" 9545-012-003 1
12 | Insulation 9277-059-001 1
13 | Bracket-Door Switch 9029-226-001 2
14 | Rivet, 1/8 Low Profile 9491-009-004 4
15 | Switch-Door (Round) 9539-492-001 2
* | Switch-Door (Square) 9539-501-001 1
* | Kit, Optional Replacement for Round Switch 9539-492-001 9732-351-001 1
16 | Hinge-Door, Lower 9243-083-002 1
17 | Screw-5/16, 10ABx3/8 9545-008-024 5
18 | Screen Assy, Lint 9822-033-001 1

4

Footing Foot

9188-016-001

Part # 8533-092-001 2/24

Part # 8533-092-001 2/24



Kits &
Assemblies

Key Description

Dryer Cabinet Group Continued

Panel Assy.-Upper Right 9989-549-002 1
* | Screw, 5/16- 10ABx3/8 9545-008-024 2
2 | Insulation-Right Upper, Burner Area 9277-041-002 1
3 | Panel Assy.-Upper Left 9989-550-002 1
* | Screw, 5/16- 10ABx3/8 9545-008-024 2
4 | Insulation Tumbler Area, Right (Front & Back) 9277-051-005 2
4 | Insulation Tumbler Area, Right (Center) 9277-051-006 1
5 | Insulation Tumbler Area, Left (Front & Back) 9277-051-005 2
o
E‘ g 5 | Insulation Tumbler Area, Left (Center) 9277-051-006 1
Wl 6 | Switch-Door (Round) 9539-492-001 2
:|°: :ﬁ * | Switch-Door (Square) 9539-501-001
= -g * | Screen Assy, Lint 9822-033-001 1
','a E * | Lint Hood Assembly 9834-011-001 1
:qn) o3 7 | Lint Hood, Top & Sides 9240-047-001 1
8 Lint Hood, Bottom 9058-028-001 1
9 | Lint Hood, Angle 9003-333-001 1
10 | Screw, 5/16- 10ABx3/8 9545-008-024 21
11 | Hinge-Door, Lower 9243-083-002 1
* | Screw-5/16, 10ABx3/8 9545-008-024 5
12 | Impeller, w/set screws 9278-041-001 1
13 | Harness -Temp Probe 9627-679-002 1
14 | Wire Nut, #71B 8640-276-005 2
15 | Temp Probe 9501-004-002 1
E 16 | Screw-Phillips, 8Bx1/4 9545-045-005 1
'E 5 17 | Bracket, Temp Probe 9029-111-001 1
b Al 18 [ screw, 8ABx 38 9545-045-008 2
w 19 | Trim-Edge, Lint Hood 9578-092-003 2

120Lb. Temp Probe

15 16

10 Part # 8533-092-001 2/24

Part # 8533-092-001 2/24

1"



Dryer Modular Cabinet Group 120Ib.
(After Serial D1.23179.001)

Kits &
Assemblies

Key Description T80 QTY
1 | Cabinet Base Assembly 9945-172-001 1
* | Lower Back Panel Assembly 9989-754-002 1
2 | Lower Cabinet RH Side Panel 9444-125-003 1
3 | Lower Cabinet LH Side Panel 9444-125-004 1
4 | Lower Cabinet Front Channel 9081-217-001 1 10
* | Upper Back Panel Assembly 9989-717-002 1 9
g‘ % 5 | RH Middle Side Panel Assembly 9989-543-003 1 5
- —
2 “5 6 | LH Middle Side Panel Assembly 9989-543-004 1 =
:o: :ﬁ 7 | Cabinet Top Cover 9074-356-001 1 ="
— -
g‘ .g 8 | Baffle 9049-135-001 4 =i
£ 3 * | Baffle Stiffener Angle 9003-388-001 2 =
l- 1
3 & 9 | RH Upper Side Panel Assembly 9989-549-002 1 =
10 | LH Upper Side Panel Assembly 9989-550-002 1 —=
* | 10abx3/8 Screw 9545-008-024 92 w
* | 3/16 Blind Rivet 9491-009-001 131 |——
* | Wht 3/16 Blind Rivet 9491-009-005 58 =
* | Hex kep Nut 1/4-20unc, 2b 8640-414-006 10 8 = |.. g 8
— e
3
e
T ik
2
-
e
3}
9
[T}
5
6
4
3 2

12 Part # 8533-092-001 2/24 Part # 8533-092-001 2/24 13



Kits &
Assemblies

Bearing Housing

& Tumbler Group

Electrical

14

Description

Dryer Rear View 120Lb Reversing

Dryer Rear View 120Lb Reversing

2,3,45

1 | Pulley, Driven 9453-168-003 1
2 | Tolerence Ring 9487-234-006 1
3 | Washer -Flat 8641-581-032 1
4 | LockWasher - IntTooth, 1” 8641-582-018 1
5 | Screw, 5/8-11x11/2 9545-060-001 1
6 | Belt-Driven 9040-076-005 2
* | Impeller, 5" x 16" 9278-041-001 1
7 | Plate Assembly-Impeller 9982-375-002 1
8 | Nut-Wiz Lock, 5/16-18 8640-400-003 6
* | Gasket-Impeller Housing 9206-428-002 1
9 Motor-Blower, -10 ,Before Serial #D1.19254.036 9376-317-005 1
9 Motor-Blower, -11 ,Before Serial #D1.19254.036 9376-334-001 1
9 Motor-Blower, After Serial #D1.19254.036 9376-334-001 1
10 | Screw, 5/16-18 x 5/8 9545-014-004 4
11 | Nut-Wiz Lock, 5/16-18 8640-400-003 4
12 | Thermostat-Overtemp 9576-207-006 1
13 | Screw-10AB x 3/8 9545-008-006 2
14 | Pulley, Intermediate, w/Bearings 9908-051-001 1
* Bearings-Ball 9036-159-011 2
* | Spacer-Bearings 9538-186-001 1
* | Ring-Retaining, Internal 9487-238-006 1
15 | Washer-Flat 8641-581-039 1
16 | Nut, 5/8-11 8640-425-002 1
17 | Belt, Motor 9040-076-008 1
18 | Motor, Drive 9376-307-003 1
19 | Pulley-Motor 9453-169-012 1
20 | Bushing, Motor -Support 9053-074-002 2
21 | Rod-Motor Mounting, Black 9497-222-008 1
22 | Collar-Shaft, w/Set Screws 9076-052-002 1
23 | Chain-Belt tension 9099-012-004 1

1

Hook-S Type

9248-022-002

18

17

23

18
19

Part # 8533-092-001 2/24

Part # 8533-092-001 2/24

15



Kits &
Assemblies

o
=
(0]
3
o
I
o
c
=
]
]
[

& Tumbler Group

Electrical

16

Dryer Rear View 120Lb Reversing Continued

Key Description T-120 QTY
1 | Pulley, Driven 9453-168-003 1
2 | Tolerence Ring 9487-234-006 1
3 | Washer -Flat 8641-581-032 1
4 | LockWasher - IntTooth, 1” 8641-582-018 1
5 Screw, 5/8-11x11/2 9545-060-001 1
6 Plate Assembly-Intermediate, Tension 9982-378-002 1
7 | Rod-Intermediate, Pivot 9497-230-002 1
8 | Collar, Locking 9076-060-001 1
9 |Bolt, 1/2-13x 1 1/2 9545-017-001 2
10 | Thermostat-Overtemp 9576-207-006 1
11 | Screw-10AB x 3/8 9545-008-006 2
* | Impeller, 5” x 16” 9278-041-001 1
12 | Plate Assembly-Impeller 9982-375-002 1
13 | Nut-Wiz Lock, 5/16-18 8640-400-003 6
* | Gasket-Impeller Housing 9206-428-002 1
14 | Motor-Blower -10, Before Serial # D1.19254.036 9376-317-005 1
14 | Motor-Blower -11, Before Serial # D1.19254.036 9376-344-001 1
14 | Motor-Blower -10 & -11 After Serial # D1.19254.036 9376-344-001 1
15 | Screw, 5/16-18 x 5/8 9545-014-004 4
16 | Nut-Wiz Lock, 5/16-18 8640-400-003 4
17 | Motor, Drive 9376-307-003 1
18 | Pulley-Motor 9453-169-012 1
* | Bushing, Motor -Support 9053-074-002 2
19 | Rod-Motor Mounting, Black 9497-222-008 1
20 | Collar-Shaft, w/Set Screws 9076-052-002 1
21 | Chain-Belt tension 9099-012-004 1
* | Hook-S Type 9248-022-002 1
* | Spring, Belt Tension 9534-151-000 1

Part # 8533-092-001 2/24

11
10

12

13
14

15,16

Dryer Rear View 120Lb Reversing Continued

Part # 8533-092-001 2/24

17



Dryer Rear View-Guard & Exhaust

Kits &
Assemblies

Description

2o
-_g § 1 | Cover Cabinet 9074-356-001 1
8 () * | Screw-5/16, 10ABx3/8 9545-008-024 16
2 Duct-Transition, 12" to 10” 9109-124-001 1
L3 * | Screws-10-16 x 1/2 9545-008-003 3
&J g * | Guard-Side, Right 9208-111-002 1
* | Screw-Torx T20, 10B x 3/8, BLK 9545-008-034 7
oo 3 | Guard-Side, Left 9208-110-002 1
= § * | Screw-Torx T20, 10B x 3/8, BLK 9545-008-034 8
g (U] 4 | Guard-Top 9208-112-002 1
=l < | Screw-Torx T20, 10B x 3/8, BLK 9545-008-034 11
E’ 'g 5 | Guard-Bottom 9208-113-002 1
5 E * | Screw-Torx T20, 10B x 3/8, BLK 9545-008-034 6
0 o 6 | Guard-Wires 9208-115-002 1
* | Screw-Torx T20, 10B x 3/8, BLK 9545-008-034 2
5 gl 7 | Guard-Door, Right 9208-114-004 1
£ g * | Screw-Torx T20, 10B x 3/8, BLK 9545-008-034 6
= Il 5 | Guard-Door, Left 9208-114-003 1
9 | Screw-Torx T20, 10B x 3/8, BLK 9545-008-034 4
* Nut-Spring, U-type 8640-399-001 4
* | Booklet-Owners 8514-215-001 1
10 | Diagram & Schematics 9506-499-001 1
11 | Label-Warning & Notice 8502-600-001 1
E 12 | Label-Instructions 8502-645-001 1
_,3 E 13 | Decal-Lighting & Clearence 8527-151-001 1
% 14 | Label-High Voltage 8502-614-004 1

19

18 Part # 8533-092-001 2/24 Part # 8533-092-001 2/24



(7))
()]
“ e - - -
P Dryer Rear View-Bearing Housing 120Lb
¥ @
<
56
7
oS
c =
g ] 2,3
e
I o
o )
El11, 12,13 .
S~
()]
0 o3
8,9 10
— 4
I
2
=
8 Key Description T-120 QTY
w Bearing Housing Complete Assy (Includes bearings & 9803-186-001 1
Spacer)
1 Housing, Bearing 9241-180-002 1
* | Ring, Retaining-Internal 9487-238-003 1
* | Bearing, Ball, Front 9036-159-005 1
* Spacer, Bearing 9538-167-001 1
* | Bearing, Ball, Rear 9036-159-004 1
* | Washer, Flat 8641-581-040 6
2 | Screw-5/8"-11x 1 1/2" 9545-060-001 6
3 | Nut-Whizlock, 5/8"” x 11 8640-425-001 6
4 | Arm-Support Housing 9001-065-002 4
5 | Screw-5/8-11x 1 1/2 9545-060-001 4
6 | Washer, Flat 5/8” 8641-581-038 4
7 Shim 9552-045-001 AR
8 | Screw-7/16"-14 x 1 1/2" 9545-059-003 4
9 | Nut-Whizlock, 7/16” 8640-416-005 4
* | Tolerence Ring 9487-234-006 1
10 | Pulley Driven 9453-168-003 1
11 | Washer, Flat 5/8" x 2 1/4” 8641-581-032 1
12 | Lock Washer Spring, 1/2 8641-582-018 1
13 | Screw, 5/8-11 x 1 1/2" 9545-060-001 1
20 sart # 8533.002.001 228 ==~~~ @~>=F@B-F@¥695FFX'"7—Tmm

Part # 8533-092-001 2/24

Dryer Tumbler Group 80Lb

09626906 0°6°6°0C0 6 00 6 0 600 0 0C0 0 0C0 000000 0C0 000

A
-_t-+—-——- —_—t —r
A A
[ | |
3 1 4 7 8 9 11
Key Description T-120 QryY
* | Tumbler Assy Compleate W/Spider (GALV) 9848-152-001 1
1 | Tumbler Assy (Galvinized) 9849-153-001
2 | Rod, Tumbler 9497-266-003
3 | Plate support, Tie Rod 9452-805-001
4 | Shim 9552-013-003 AR
5 | Spider Assy 9568-016-001 1
6 | Nut, Wiz Lock 8640-417-005 4
7 | Tolerence Ring 9487-234-006 1
8 Pulley, Driven 9453-168-003 1
9 | Washer -Flat 8641-581-032 1
10 | LockWasher - IntTooth, 1” 8641-582-018 1
11 | Screw, 5/8-11x1 1/2 9545-060-001 1

Part # 8533-092-001 2/24

21



Dryer Burner Housing Group 120Lb

/)]
9
23
B E
¥ 2
/)]
<

22

Key  Description T-120 QTY

* Housing Assembly, Burner 9803-213-001 1
1 Screw, 10ABx3/8 9545-008-024 55

2 Bracket-Support, Gas Valve 9029-240-001 1

3 Side-Extention Baffle, Burner Housing 9551-049-001 2

4 Burner, Main 9048-022-001 3

5 Baffle-Burner Housing, Extention 9049-105-001 1

6 Panel-Burner Housing, Front 9454-882-001 1

g’ g' 7 Panel-Burner Housing, Back 9454-883-001 1
g g 8 | Panel-Burner Housing, Side Left 9551-052-001 1
2 5 9 | Baffle-Center, Burner 9049-106-001 1
ga% 10 | Panel-Burner Housing, Side Right 9551-051-001 1
E E 11 Channel-Burner Housing, Right 9081-164-001 1
0 ¢ 12 | Bracket-Manifold 9029-239-001 1
13 Bracket-Support, Burner, Front 9029-241-001 1

14 Bracket-Support, Burner, Rear 9029-242-001 1

15 | Control Assy,Gas Valve, White Rodgers 36] 9857-193-001 1

16 | Manifold Assy 9381-013-001 1

17 Top Assembly, Burner Housing 9961-161-001 1
18 | Screw, 10Bx1/4 9545-008-001 18

& Orfice-Natural, #10 9425-069-027 3

* Orfice-LP, #32 9425-069-009 3

& Kit, LP Conversion, White Rodgers 9732-102-025 1

o 19 | Thermostat-HI-Limit 9576-203-002 1
T 20 | Electrode-Ignition 9875-002-003 1
] 21 | Bracket-Igniter 9029-243-001 1
w 22 | Elbow-3/4 Street, Black 8615-104-042 1
23 | Pipe-Nipple, 3/4 x 4", Black 8655-073-046 1

24 | Valve-Gas Shutoff, (Optional) 9379-198-001 1

Part # 8533-092-001 2/24

Part # 8533-092-001 2/24

23



Kits &
Assemblies

Cabinet
Group

Rear
View

Bearing Housing
& Tumbler Group

Burner
Housing

Electrical
Box

Dryer Air Flow Switch Assembly

Notes

Description

* | Air Flow switch Assy 9801-098-001
Bracket-Airflow switch 9029-200-001
Shield-Switch 9550-169-003
Switch-Micro 9539-461-009
Nut-Twin, 4-40 8640-401-001

Screw-.625, 4-40

9545-020-001

Actuator-Air Flow Switch

9008-007-001

Pin-Cotter, .09375x.75

9451-169-002

O IN|ojn|A|lWIN]|—

Screw, 10Bx1/4

9545-008-024

N I I SR I R B I

24 Part # 8533-092-001 2/24

Part # 8533-092-001 2/24

25



Dryer Rear View-Control Box

Kits &
Assemblies

Key Description T-120

QTY

*

Control Assembly, (1 thru 28)

9857-195-001

o
=
(0]
3
o
I
o
c
=
]
]
[

& Tumbler Group

Electrical

1 | Channel-Controls 9081-163-001 1
2 | Screw, 5/16-10AB-3/8 9545-008-026 6
3 | Strip-Marker, Terminal 9558-029-005 1
4 | Terminal Block Assy-Power, 4Pole 9897-035-001 1
5 | Screw, 5/16-10AB-3/8 9545-008-024 2
6 | Wire assy-Blk/Red, 8 1/2" 8220-001-230 1
7 | Wire assy-Blk/Blu, 6 1/2" 8220-001-231 1
8 | Wire Assy, GRN, 7" 8220-001-478 1
9 | Screw- 10-32TTx1/2 GRN 9545-008-027 2
10 | Lockwasher, External tooth 8641-582-006 2
11 | Transformer, w/Circuit braker 8711-007-002 1
12 | Screw, 5/16-10AB-3/8 9545-008-024 2
13 | Relay-Motor, 30Amp, 24VAC 5192-299-002 1
14 | Screw, 5/16-10AB-3/8 9545-008-024 2
* | Wire assy-Blk/Red, 15" 8220-146-003 2
* | Wire assy-Blk/Blu, 15” 8220-146-004 2
15 | Control Assy, Ignition (Module) 9857-182-001 1
16 | Screw-8Bx3/4" 9545-045-007 2
* | Harness, Ignition Module 9627-867-004 1
17 | Wire Assy- High Voltage Lead 9631-403-005 1
18 | Wire Assy-Red, 12" 8220-067-004 1
19 | Wire Assy- White, 12" 8220-067-003 1
20 | Drive-VFD Inverter, 1HP, 120VAC 9375-031-003 1
* | VFD Cooling Fan 9189-013-001 1
PS | Key Pad, Delta E-Drive 9150-044-001 1
21 | Screw-#10B x 1/2 9545-008-026 4
22 | Wire Assy-Green, 18" 8220-092-006 1
* | Wire Assy-BRN, 19” 8220-078-019 1
* | Wire Assy-Yellow, 20” 8220-082-002 1
* | Wire Assy-Gray, 18" 8220-078-018 1
* | Wire Assy, Brown 3" 8220-057-035 1
23 | Resistor-Dynamic Breaking, 2000HM 9483-004-002 1
24 | Screw-5/16, 10ABx3/8 9545-008-024 2
25 | Wire Assy, Violet 24" 8220-118-001 2
26 | Relay, 120VAC 5192-285-001 1
27 | Relay, 24VAC 5192-285-004 1
28 | Screw, 6B x 3/8 9545-031-005 4
* Wire Assy-BLK/BLU, 15” 8220-150-002

* | Wire Assy-BLK/RED, 12" 8220-150-001

* Harness, Control 9627-770-001

29 | Stand off 9527-007-001

Part # 8533-092-001 2/24

Part # 8533-092-001 2/24




Control Box Informative for 60hz Dryer -10BD

for 60hz Dryer -10BD

ive

Informat

iring

W

Sl quIasSY

3 SI

- 0H0<¢ 1 ag2d

N N 7

X0d F1dAVS

0100

$91—-1806

O

¥318ANL

S3AIM

HOLIMS ¥V OL

O

@

AOZL

J3A/NYO

—

1
M 200-¥00-£8Y6
«+C | O —QTw_—lo*mm

i<

100-982-261S

$00-G8Z-C61S

AT

810-8£0-0¢C8
200—¢80—-0CC

i 8220-118-001 vnomrﬂ

(&

£00-920-SGLE6

I

T T Ta

@000

200—-L00—-L1L8

8220-063—033 BRN—13 48"

8220-001-230 BLK/RED 8.5

— 8220—146-003 BLK/RED 15"
8220-146-004 BLK/BLU 15

©

[

| o

— g3 3

GRN 7'
® ©

8220-001-478

9627-770-002

S9 M8/M18 1£2-100-0228}
=.o

1
@@ s &y

S00—-620-85S6

©

¥00—-L98-LT96

HREIEY

1]

z
4

4 .09+ 0 4 0y NNV

a3y

11 Al N 2 [

ZH 09-Hd 1-AGZL-0L1L

[ ] |
"ONIDINY3S 340438 ONI¥IM LOINNOISIA 3OVLTOA IH “NOILNYD

9% 8C-X18 S00—£0v—L£96

68N—661 "ON 2'2Z0-VYSQ/NVD 07'LZZ ISNV

Ve

XOW Y 07 VA ¥ IAVA

YW 00E “zH 09/0S ‘OVA ¥Z :NdNI

100-281—L586

YOLVIIONI JLLSONOVIA

“03S GI ‘304NdYILNI
ON "I¥0

‘NOIUNOI “03S 0 ‘39MNd-3d

WISAS NOLLINOI DLLVHOLNY
510-£56509-5¢
TVMN3A

"03S 0}

O

«C} 03¥ $00—£90-02Z8
«Cl LHM £00—/90-0228

O

1V1S UAN-IH Ol<gg
INO¥4 OL

IO¥LNOD 3ATVA SV9 OL

300410373 OL

VIS LINM=IH OL

L6l —=810—c01l9 JAILYNSOINI

FLAME
SENSOR BRN o
BLK
B T LA5 VALV 110—-125V
I 193001
— 0|8 60 HZ CONTROL ENCL.
SPARK = = w YEL TYEL 9545-008-027 1 PHASE (BACK PANEL)
ELECTRODE R L
| =
9875-002-003 Q
S T I I A A P A
[} | Al of« ]| TRANSFORMER ROUND_SCREW 1
& Sl o S| WITH INTERNAL 9545-008-027 |
BRN-13 [=————1 ORG | | O|®|=| CIRCUIT BREAKER
. oﬂo i = 8711-007-002 GND¥:_ i 2
2 O
? HI—LIMIT g | L[ M Lo O
8l THERMOSTAT || om jES ozw zZ 2 ﬁz G2 W wmwwm
4 (BurNerR HsG) ||| gl g s L a3
$|0576-203-002 ||| &3 I 120 i © O 070 oo |
N
| @m J | [24v 8 T T TE 5% | FRONT PANEL
- BLK/BLU _ 8220-001-231|6.5"] |@m|= BVS o [ e o
—| 2 ® BLK/RED _ 8220-001-230]8.5" |X |5 =552 | %%J
[T sesrmioa—cor o 8 il GRN=17 @ 2 f | Sicd
9857-182-001 8 2 L et N=17] g A | CONTROLLER] Ff 7
|| 2w zoRe " It | | 9 PCB AND O BB
=E ° A JdJS |oseay |
= = BRN ) S
1 S = YEL WHT WA | MOTOR z g g | BEEEEC A llﬁ
= N ~ 5 0 QO
f WW D WHT YEL i RELAY 5 3 |3 | i S 2=
i <) srro-a[ ]~ [H-KRDs2z0r146-005 15" ol | f 10 el
| o[ HEK o SxeU T8 ] fﬁ [H-BKBY 82201146004 15" W 2 i i 3 BLK S /,0_ Mwi
—J
1 | aikos = RED A7 5182-299-002 N S i WI @ : 3 ol | EXI
— N . " % e}
| @ W W TERM2 T FIIIJJ J1 3 m7ﬁ
| —————— | _ i 1 I 8 MI4DCM L1 L2le mmm; m 7S |
o e < 3 _ L]
g o?-z}o/o BRN-13 47 g J 4 2 8 M6 B1 [He o532 mi | J5 ﬂm 38 |
H [ = 8 & M5 B2 wimﬁo-:m z_ |8 mry
3 AR DAMPER f 8 7 8K V|YeL—20 8220-082-002 12" ~ U Dw ~oor 2 |28 |T | | veL | CRNI Y 7
Do) [N e T —x | = =] o LIS L (e}
2 SWITCH & e T8 200 I = T1 12 13 SsR1 L |
| 9539-461-009 f K| 2% | &| 1PN BRN-19 8220-078-019 18 g © 000 5 N + m?ﬂo Mﬂooﬂmﬂ ——I
Sl orr-14—— w0 W 2 cm,,,cuW cm?%f& 8220-078-018 a_.u J sy r——— 9501-004-002
m 9545— -02 = = 7
OVERTEMP L S By M Lf TEMP. SENSER
wumxzquwﬁom ||||||||||||||||||||||| — 8220-063-029 25  (LOCATED BELOW CYLINDER)
9576-207- TUMBLER DOOR_SWITCH
(BEHIND FRONT PANEL AT DOOR HINGE)
8220-063-028 23" RED—8[ -~ ] BLK—9
oy ole <W< ~J19539-492-001
L 2e—-
=0 3eELU RED [~ BLK BLU
3 5 4 o RED 9376-317-005 0.0 09
mn= QSN = MARATHON LEFT LOWER RIGHT LOWER
9376—307—003 SERV_DOOR SW SERV_DOOR SW
INFORMATIVE 6102—018—-187 = (BOTH BEHIND LOWER PANEL)

9376-321-002
AOSMITH

dnoup
jsuiqed

9506-499-0018

dnouo J9|qun] B
HuisnoH bulieag

WIRING DIAGRAM

BuisnoH
Jauing

xog

|e211309|3

MARATHON

DCBD120HC_—10BD

29

Part # 8533-092-001 2/24

Part # 8533-092-001 2/24

28



dnoup
jsuiqed

Sl quIasSY

3 SI

dnouo J9|qun] B

HuisnoH bulieag 4

BuisnoH

auing

xog
|ed1109)|3

ddo0l—"20H0¢1d4dod AVHOVIA ONIHIM O0100—66%—90S6
"ININYAL NIILFMINI,T SI04 3NN ININILVNOIAY INNOILONOA T3dVddY,T IND ¥IWNSSY,S  "XNIYIONVA
13 1VND3QYNI INIWINNOLLONOA NN ¥ANVMING INIANId 39v1GY0 30 SYN3¥Y3 S3a  "¥IHONVYEID HLINSOY
S31 30 INVAV ST ST SNOL ZAL3NDILI ‘SIANVANOD S3A NIIMINI, 130 INFWON NV °NOLNALLY YN

D "ONIOIAYIS ¥3L4Y NOILVYIO ¥IdONd AJRMIA "NOIVYIMO SNOMIONYA ONV ¥IJONAWI 3SNVO NvO

m SHOYYI ONIMIM "STOMINOD ONIOIAYIS N3HM NOILOINNOOSIA OL HOWMd SIMIM TV 713GV NOILNYD
NOHLVAVIA N =z
o (T3Nvd_¥3MOT ONIH3E) (T3NVd_¥3IMOT ONIH3E) e’ Qo
' HOLTMS _g00d FOIIMS _900d s S =
30IAY3S 30IAY3S ez @
1 ¥3IMOT LHOIY ¥3IMOT L4 @
4OLOW
| . e — ¥IMO8
w (¥3ANMAD MOT38 @3LV00T) 2 ?.“_HMM_VWMM_\/MH
4
MOSN3IS "diN3L = 6o L_—Te=am 3 s
Q | B | L e - s
- e P e T T T~

N z o | 1 el | I
i A | (000 et 3NN N d3dNVd ¥V
o | 2 N S - ot x| B SR & _| Y _

- o — — - -

© O g el e B || ] || e

| | m m OIA BL{AuD TS P
- kel | &5 Lg 9N = |
| _ | |22 towd [T Ieringg = (9SH ¥aN¥Ng)
(@) | | B N7 Woa biw [FETNeE Ia| u§mmﬂﬁ% "R | Ivisows3HL
Y A s LINN=IH
_ L° =S | m_w o ﬂ ., o Bl W A 2 _ W
m _ _ | ] va_ IZSEN WD il X _l 590 CT-Ng8
ST e M
= | W o % M |--———- -
@© [ [ [
b _ s _ E——n S i A 5 |
(®)] | SEERE | | 7 — 039/58 fo < s |
@

(] | = Avigsial  PREFT _ | g £ a7 = LB e _

" | 15 anv 8od 2 | _ 0ocinl o AvT ol Rl DMo _
M z

(o) | Y3 TI0YLNOD | | 0,00 Os] = = @ B "= ||

o L ——— 4 . _ A N[ [ove E| = N w1 S |||

- JANVd INO¥A < _ = 2 =z =9 ||

B aNo n mv. © | a3y T mzZ
-" o o = _ M9S5S ONTOSD m o ma w _
[0 (DI M |T — (o8 (») |_
T 21123 (=2 rWﬁ |||||||||||||||||||||||||||||||||
W T 300410313
(13Nvd »ova) Mﬁﬁ = MAVdS
NI TO9INGD Hdl=ZH09 —
AGZL—0L 1 BN e
T N ¥OSN3S
NV
MOTOR RELAY
CONTACTS
R1 BLK/RED—12
D BLK/RED ol “
RED
a o - 1z b el . it
60 HZ, 1 PHASE BLK/BLU o2 ||
Q N WHT 1
1 \BLK/BLU
. o

e GND «——¢ TRANSFORMER DRIVE

e EXTERNAL GROUND MUST = P 3| WITH INTERNAL RED L L =

W. BE A NATIONAL/LOCAL 8 S CIRCUIT_BREAKER Wi Ly : ==

ELECTRICAL CODE APPROVED [ JE I

GROUND AND CONNECTED IAA GRY-18 MARATHON AOSMITH
(@] TO THE DRYER GROUNDING (NAARAAS BRN

TERMINAL. 24v BRN—1

N ww 5 E “ S QYEL-20
h R2 B
o DRIVE_ENABLE|®
6 BLK RELAY |},

= = WHT CONTACT |°

. TUMBLER MOTOR o 3 5

) DOOR SW RELAY R3 81¢Y°—— 200—OHM_100—WATT
Y RUN RELAY DRIVE REVERSE g2¢V0__| BRAKING RESISTOR

o—BlK o oBW | |—{RED_A2( R Al £ RELAY )L

O ! CONTACT [ 1=
™ LEFT RIGHT
ahed LOWER LOWER Ccw DRIVE _REVERSE IGNITION

SERVICE ~ SERVICE RELAY RELAY COIL < (SEE NOTE 3.)
((+] DOOR SW DOOR SW 1wt /ore m®> WHT N MODULE
m H 2aN\_"/ oRED _RED TH,
BLOWER Vio
Q AR MOTOR SWITCH
CGAS HI-LIMT _ DAMPER  OVER TEMP. | ~ CENTRIFUGAL Wi v2g
| | ORG BRN—-13 OOEKIIV VIO
O H omw_o BN oﬂn Fc+—=|o sto——BLK=28 ——
7)) Fc-c—slo O—F— T 1
CONTROLLER| YEL ) (SEE NOTE 5.) SPARK
(®)) PO [EL—o—— TEMP. SENSOR ] NOTES: ELECTRODE Hﬂ
1. DOOR SWITCHES—N.O., CLOSED WHEN DOORS ARE CLOSED.

n 2. DRYER STARTS WHEN THE DOORS ARE CLOSED, A CYCLE IS SELECTED, AND THE START
-n BUTTON IS PUSHED. THERE IS AN AUTOMATIC COOL DOWN AT THE END OF THE CYCLE.
T CAUTION: LABEL ALL WIRES PRIOR TO DISCONNECTION WHEN SERVICING CONTROLS. WIRING ERRORs o CENTRIFUGAL SWITCH-N.O., CLOSES WHEN MOTOR IS UP TO SPEED.

W CAN CAUSE IMPROPER AND DANGEROUS OPERATION. VERIFY PROPER OPERATION AFTER SERVICING. 4. mmn_qm_ﬂoﬁ_m%_‘_mmm MANUAL FOR DESCRIPTION OF OPERATION AND REQUIREMENTS FOR
ATTENTION. AU MOMENT DEL'ENTRTIEN DES COMMANDES, ETIQUETEZ TOUS LES FILS AVANT DE LES 5. WITH A DC §_0W0>Z§W_.mm. FLAME CURRENT CAN BE MEASURED AT TEST POINTS.
DEBRANCHER. DES ERREURS DE CABLAGE PEUVENT ENTRAINER UN FONCTIONNEMENT INADEQUAT ET READING SHOULD BE 0.7uA DC OR HIGHER.
DANGEREUX. S’ASSURER QUE L'APPAREIL FONCTIONNE ADEQUATEMENT UNE FOIS L’ENTRETIEN TERMINE.
9506—-499—-001C SCHEMATIC DCBD120HC_—-10BD

31

Part # 8533-092-001 2/24

Part # 8533-092-001 2/24

30



Notes

Sl quIasSY dnoin dnoJan Jajquinj 3 BbuisnoH xog

B S| puIqe)d B6uisnoH burieag Jauing |ed11399)3

Section 6

50Hz

Dryer Parts Data

33

Part # 8533-092-001 2/24

Part # 8533-092-001 2/24

32



— OHO¢ 1 d90d AVHOVIA ONIJIM - VI00—005—9056 HLINSOY
D 200-128-9/£6
Canva sawor o nos) | NOHLVEVA ——_ 99| —g10-2019 IALYWYOINI
0 WS 9000 AY3S WS 9000 Ad3s | F00T40eT9Lee
(@) Y3IMOT LHOIY ¥3IMOT L1437 NOH LVEVIA = M e
ez o5
™M 18 1ot 9007LLEm9LE0 Ng9 e o, I_m
I JO10N /_ omb m_.._w oc %3
L00—Z6v—6£S6 o SeC ° 0
e s> [0 Clo=qay e seo-tes=ozes W_m_\V>O|_m\ .._m g
e (39NIH ¥00Q 1V 13NVd LNO¥4 ONIH38) A8 o7
HOLIMS J00d d319WNL
W. 900-£07-9/56
(¥3GNIMAD MO138 a3Lvo01)  «E¢ 620-E90-0cee r—t1—r——"—"—"—"—"—"—"——=———— "1 a LVISOWY3HL
D X = AV AV dWN3LY3IANO
d3ASNAS "dINFL NNY e}
_ | R m|mzo-w8-£mm EN T _ =
z Noouwoolommxm 00-2Yr—oros | R .81 810-8/0-0zz8 BL—A¥D ¥ m_. £ 2 | on  ET—yi-a0 |8
= —9/C— ol 2} — — =
K o — L — — — — — —H+— m_.l_._ 0O @ 2| [ .8l 610-80-0zc8 61—Nug »onwmw Jz&\w | 600—19Y—62G6 |
o B JeL ozl 1L = _ ROELlg L we (& HOLIMS e
Q g A I 5 - - LTt 200-zg0-0zz8 0C—BA|r N8 |1 A8 | I
_ QmZW_O __ |N.D¢=>. SN [ ~ —x _m = _ d3dAvVA oIV &
—: RS N X R E |5 AN 4
| S mﬂ_._ sr | | [%21 11 woagm T [ S L vy AtEta TE v
- L 29 (& _ Oo0Qgo g B c |||t ———————
] | 8 |5 I a=: e Lk T
Na ! _ ) = = S 2
~ c =
Y= .7 2 2_0_J __w > A @mmuv:m_
()] == 8, o | Sc0T250-0¢z8 200-662-2615 [0V a3y @
— =
> lee mm e <l | R |R T F00-GFI{0ZZE NEg g3, SEms = -
£ s _ ?[|T .S} coo-svifocze 5 FLCIfei-awe
E™ |55 53 Bl Sy 1 S w] g
|o5 8lo _ ¢l g 5 YIS NIEm o T3A ° =5
(] |53 100-910-1/¥6 CERRE __ 2|8 2 HOLOR | T s &z
& Kl avagsial PREFT (1 ELE L e = 95
~ —_ o —
= 28U anv god| | TR==r : w2 2
5 =i = % THM®
0 == dIT1041INOD | _ ol& ©l@ [L1=Ny9 - % m 100-781-.586
o0|o0| -« Sl .eelosz-to0-0zze  Q3I/M18  AQYVC ol 1= — 7
fn [ N I O N | " w_mww @|a@|[.so[1cc-100-0zza _1E/>TE m H “|
1INV INOY4 2o 1000 ] 8 AT & g
=i 199 000 O s = &k || zoo-coz-oscs|:
o) o |z iz | 2811~ w 3 SE SIS |I] (osH ¥anune) |¥
< (A T O T | N |
|
o 2 | L ang 200-200— L 1.8 5 _ =
¥IYVINE LINOYIO
.uh _ £20-800-5¥56 WNAILNT HLM [ERR B R [ oo
L RIS aNTIOTD YINYOISNVAL [FN[@ O O |
I e < |
W — P £00-200-5£86
T b Y 300410313
TINVG MOvE 120-800-5v56 E N N
( ) 3SYHd | Ve R i
TON3 104LINOD 7HOS AQSC 100-£61—2586 ef L — 1
TATTA ST S00—¢0v—1£96
JAVA SVO T g ——
e YOSN3S
INVA
el Bl Bl Bl BEal Bl E=E B Bl B
mlolol=2|lunlw]|=]|le|n]=
SEHEEEEEEE
RlalR[s|blan]|2]|o|®
HEIRCIEIEIREEE
NENEEEREMEE
Qoo O | 0
N
I
(=]
n
& 8
Q ol
A — | IS
3 sl8| | |8
H* =)
M oy 5| 8 g
N gz SIEIELE:
*)] 0 [} % m ** .m 2
i — [ - -+
& slel | |2|g |2
len T13ls|5|2a8] 2|2
AN - AREEEEEHEEE
=N = ool sl s|=lE|F|8
- ENEEEEEREE
o N HEHEEEEHEEE
515 Z|E
ad s HEHEEIEHEEE
OZ |5
(aaluy
SOI|qUIDSSY dnoip dnouo J9|qun] B BuisnoH xog
B S puIqe) HuisnoH bulieag Jauing |eda11309)3

35

Part # 8533-092-001 2/24

Part # 8533-092-001 2/24

34



[}
L % DCBD120HC_-39 230VAC 1 PH 50Hz
2 E
¥ 9
2 Key Description T-120 QTY
* | Control Assembly, (1 thru 28) 9857-195-002
1 | Channel-Controls 9081-163-001 1
2 | Screw, 5/16-10AB-3/8 9545-008-001 6
3 | Strip-Marker, Terminal 9558-029-004 1
4 | Terminal Block Assy-Power, 4Pole 9897-035-001 1
5 | Screw, 5/16-10AB-3/8 9545-008-024 2
6 | Wire assy-Blk/Red, 6 1/2" 8220-001-230 1
7 | Wire assy-BIk/Blu, 6 1/2" 8220-001-231 1
g% 8 | Wire Assy, GRN/YEL, 7” 8220-137-002 1
[ 8 9 | Screw- 10-32TTx1/2 GRN 9545-008-027 2
:IO: 5 10 | Lockwasher, External tooth 8641-582-006 2
< ¥ 11 | Transformer, w/Circuit braker 8711-007-002 1
'§ g 12 | Screw, 5/16-10AB-3/8 9545-008-024 2
g ; 13 | Relay-Motor, 30Amp, 24VAC 5192-299-002 1
14 | Screw, 5/16-10AB-3/8 9545-008-024 2
* | Wire assy-Blk/Red, 9" 8220-146-003 2
* | Wire assy-Blk/Blu, 9” 8220-146-004 2
15 | Control Assy, Ignition (Module) 9857-182-001 1
16 | Screw-8Bx3/4” 9545-045-007 2
* | Harness, Ignition Module 9627-867-004 1
17 | Wire Assy- High Voltage Lead 9631-403-005 1
18 | Wire Assy-BLK, 11” 8220-065-032 1
19 | Wire Assy- BLU, 11” 8220-065-018 1
= 20 | Drive-VD Inverter, 1HP, 230VAC 9375-032-003 1
.g 20 | Key Pad, Delta E-Drive 9150-044-001
"g 21 | Screw-#10B x 1/2 8640-413-002 4
w 22 | Wire Assy-Green, 18" 8220-092-006 1
* | Wire Assy-BRN, 19" 8220-078-019 1
* | Wire Assy-Yellow, 20” 8220-082-002 1
* | Wire Assy-Gray, 18" 8220-078-018 1
* | Wire Assy, Brown 3" 8220-057-035 1
26 | Relay, 230VAC 5192-285-002 1
27 | Relay, 24VAC 5192-285-004 1
28 | Screw, 6B x 3/8 9545-031-005 4
* Wire Assy-BLK/BLU, 15" 8220-150-002
* | Wire Assy-BLK/RED, 12" 8220-150-001 1
* Harness, Control 9627-770-002 1

36 Part # 8533-092-001 2/24

INFORMATIVE 6102—-018—192

Control Box Informative for 50hz Dryer -39BD

O O O m
O (@)
O O N
= |
o I
| S
g («b o il @ (;]
RS
.- 3 = QUESHIH = om O
== J
I
9% 3 o ] m
EE 5 =l 3 O
o o 3 El o) S
EE ] & [
iy el O
88 A :
[ =
i - Bz
© i EIIYE) §10-8/0-0228 | Q) 25¢
g8 A 610-8/0-0zz8 | 33=
— 8220-146—-003 BLK/RED 15" | 02— T3A — ¢00-280-0zZ8 =
8220-001-230 BLK/RED 8.5 @
8220-092-006 GRN 18"
: iy ) [:I
® = >
= p— | L] O
. O
IS m
< o
LS
L]
O |15 _il=Car— 5 O Ll
& {1 ® g =~
= 4 5= 8 a
T e (1§ g
N I = =
B
a ” ? ° 137, = <E
s —r
|5 2 =goam}_éu YEL wn
? @ L] 2 @
T
. © .
z 1| 1 [
& '&"T 5 %
e - 9627-770-002 [ ] =] &) oo
e = 8220-063-033 BRN—13 48" ;‘EQ
13 S g £
e 2 I g g[ voo-s~zzes LI gl g @
2 B @ o > @| -
2
I8 ﬂ e
T =
w n
=3 || © |
(%] o o
3 aNo 8 =
1
o ] [ [ [ [ [®]s/ i a8
w ONQIRSES 0438 NI LO3NNODSIO JVITOA IH Nounvo [ 4 —
e .9v 82->18 S00—C0V—1596 5
5 7 BaN-66L "N ZZ20-¥SD/NVD 0Z'1ZZ ISNY (@)
=] 3 4091+ 0 4 0= (NIGNY < @)
° & XOW Y 07 ‘QVA 42 INWA E
‘ll’ YW 00¢ “zH 09/0S ‘OVA ¥Z LndNI T 23 |
5 35 S1INNGAIN | o yos oo on I o 5 & N
8 035 01 NOWNOI “03S 0 :399nd-d VS 041N o 8
WLSAS NOLLINOI DLLYNOLNY 3000 €O
10-£56509-5¢ N V0 —
O TYMN3S | O I
—
Off o o ||O 0
(@)

Part # 8533-092-001 2/24

37



ageg— 0H0<Z1agod WVYHOVId ONIdIM g100—00G6—90G6

HLINSOY
JLVNYALV

(13Nvd_ ¥3MOT aNIH3E) (13NVd ¥3MOT ANIH3E)
HOLIMS d00d HOLIMS d00d
3A0IN43S JOINS3S
4IMOT LHOIY 4IMOT 1431

oo

nmg =1 ]

YOL1ON
d3Imona

(¥3GNMAD MOT38 @3LVO0T) 1VISOWY3HL

% NOHLVIVIN
1
0
(2]
Wn w dW3LN3A0
JOSN3S "dN3L X oo
D _ RETN (39NIH ¥00Qa 1V " on E—y1-xu0
N = A L ] 78 [ S IR RVOR S I i
_ AV13Y AVIY HOLIMS
=N 4318NNL | 000 ety o Thue | Sames _ ¥IdAVa UV
o RN =SS 3 e =R ST=xg9|  od _n Y
m [ | a2 || ] ||
_ _ 81 TA4D 0Z-13A L LR
eGP [ | |z7 17 woaaw 1 _
_ _ |10 O O Csrives o = E (osH waNung)
(@] _ _ — - S| 1 IvisowyaHl
£ ! [oofmr gl g B LI | % | LINM—H
| Lr c | [ NIB B_ml.ﬂ_ Rl I (A © | @dﬂzﬁl
_ _ | e —— 550 =
m T me AN L
_ g _ _ @ @ | AR | i
© _ 2 _ | R | |
- 2 = | IHM o
(o) | SERRBE | | T — RPN ® ® < e ||
el AOVT® °
© _ =  AV1dSIa oqul _ _ g na/y1g g - = w |
— | L& anv 8od 2 | _ 0o 0o APT g Ry _
1HM Z
D _ Jd37T041INOD _ | 00,0 O: ~ = @ TA DZG M 5|
| < =z
o) L — —— = _ 7 N[ ano E| = —Woo N NE—= o5 ||
TINVD INOM4 | | _ 6 _ 5| Rlbad—a E2 |
c &] anN9g N o | o T mz
. oo | | NS ONIOS M e mm m |
— e s L —t——pt—————————F—— - H————= —
W A v T 3004103713
TINVd Nove Mﬂ\% = MvdS
TON3 TOLINOD ASVHd | e
7HOS AOSZ IAVA SVO s —
Nagh N8 YOSN3S
INVTS
MOTOR RELAY
CONTACTS
R1 BLK/RED—12
BLK/RED 05 “
RED
230 V 50HZ - Saizme - DRIV ENVIBLE
1 PHASE BLK/BLU a2 ||
D N WHT 1T
B BLK/BLU
] VARABLE v
') GND «—=3 mmm DRIVE
I EXTERNAL GROUND MUST = = 3 oz RED L L
BE A NATIONAL/LOCAL 3 § <50 WL, T g et
. ELECTRICAL CODE APPROVED S So
Q GROUND AND CONNECTED | 252 GRY—18 MARATHON AOSMITH
TO THE DRYER GROUNDING (NAARAR. I1Fas BRN
W. TERMINAL. 24V ZED R
oL < 3 F 3 | |5 grfl-20
D 2|3 D i
R2 |,
N DRIVE ENABLE |
BLK RELAY [}
oBLK=9 ¢/ BIK WHT CONTACT [©
TUMBLER MOTOR o3 |5
_.-Ou DOOR SW 7 RELAY
colL R3
i RUN RELAY WHT om_<mm m_mw«mmmm
BLK BLU | RED A2 Al WHT 4
(@) “ ™~ ! R WHT CONTACT [ 1=
LETT RIGHT. DRIVE REVERSE
LOWER LOWER cw IGNITION
SERVICE ~ SERVICE RELAY RELAY COIL < (SEE NOTE 3.)
O DOOR SW DOOR SW 1 |wir/ore m®> W MODULE
._u 1 N> oRED oRED THy BRN
a BLOWER Vi BRN
AIR MOTOR SWITCH °
m GAS HI—LUIMIT  DAMPER  OVER TEMP. CENTRIFUGAL WHT V2g YEL
RELAY | JHERMOSTAT SWITCH  THERMOSTAT DIAGNOSTIC INDICATOR LED—>{o  OND FLAVE
) 1 j on_n erolo N T
K FC——>l0 O—1——— 11+
CONTROLLER[YEL . (SEE NOTE 5.) SPARK
nr\w PCB  [YEL_s— | TEMP. SENSOR | NOTES: ELECTRODE Hu
1. DOOR SWITCHES—N.O., CLOSED WHEN DOORS ARE CLOSED.
2. DRYER STARTS WHEN THE DOORS ARE CLOSED, A CYCLE IS SELECTED, AND THE START
g BUTTON IS PUSHED. THERE IS AN AUTOMATIC COOL DOWN AT THE END OF THE CYCLE.
n 3. CENTRIFUGAL SWITCH—-N.O., CLOSES WHEN MOTOR IS UP TO SPEED.
— 4, REFER TO OWNER’S MANUAL FOR DESCRIPTION OF OPERATION AND REQUIREMENTS FOR
r HEATING CIRCUIT.
— 5. WITH A DC MICROAMMETER, FLAME CURRENT CAN BE MEASURED AT TEST POINTS.
w READING SHOULD BE 0.7uA DC OR HIGHER.
9506—-500—-001B SCHEMATIC DCBD120HC_—39BD

Sl quIasSY dnoup dnoup J3|quiny 3 BuisnoH xog

B S| puIqe) HuisnoH bulieag Jauing |eda11309)3

39

Part # 8533-092-001 2/24

Part # 8533-092-001 2/24

38



	Section 5: Dryer Parts Data
	Kits, Assemblies, & Common Parts
	Dryer Cabinet Front Panel
	Dryer Rear View 120Lb Reversing
	Dryer Rear View-Bearing Housing
	Dryer Burner Housing
	Dryer Air Flow Switch Assembly
	Dryer Rear View-Control Box
	Section 6: 50Hz Dryer Parts Data

	Parts Data  13: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 

	50Hz Parts  13: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 

	Kits, Assemblies, & Common Parts 60: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 

	Cabinet & Front Panel Group 60: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 

	Rear View 60: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 

	Cylinder, Seals, & Bearings 60: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 

	Loading Door Group 60: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 

	Water Inlet & Rear Channel 60: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 

	Electrical Components 60: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 



